
Drumbo Wastewater Treatment Plant | D1 

2019 ANNUAL WASTEWATER TREATMENT SYSTEM SUMMARY REPORT 

Drumbo Wastewater Treatment Plant 

1. General Information

Oxford County prepares individual annual reports summarizing each wastewater treatment plant’s operation and 
treated effluent discharge quality for the nine wastewater treatment plants it owns and operates. The reports detail 
the latest quality testing results and quantity statistics and any non-compliance conditions that may have 
occurred. They are available for review by the end of March on the internet at www.oxfordcounty.ca/Services-for-
You/Water-Wastewater/Wastewater/Annual-reports or by contacting the Public Works Department. 
[...]
Environmental Compliance Approval (ECA) #9997-82RS5A 
Updated November 30 2018 #5564-AQNLC2  

Wastewater Treatment Plant Owner & Contact 
Information: 

Oxford County Public Works Department 
P.O. Box 1614, 21 Reeve Street 
Woodstock, ON N4S 7Y3 
Telephone: 519-539-9800 | Toll Free: 866-537-7778 

Reporting Period: January 1, 2019 – December 31, 2019 

 
1.1. System Description 
 
The Tillsonburg WWTP is a Class III facility with a nominally separate wastewater collection system that provides 
wastewater treatment for residential, commercial, and industrial users in the Town of Tillsonburg.  The WWTP is a 
conventional activated sludge plant consisting of primary and secondary treatment, with an outfall pipe to the Big 
Otter Creek.  
 
A standby generator is available to run the main influent pump station (John Pound Road lift station) in the event 
of a power failure.  
 
The system is maintained by licensed wastewater system operators and licensed mechanics that operate, 
monitor, and maintain the treatment equipment, in accordance to the regulations, and collect samples as required 
by the ECA.  Alarms automatically notify operators in the event of failure of critical operational requirements.   
 
The wastewater treatment plant is located in Coronation Park, Tillsonburg, Ontario.  The Facility description is 
provided below. 
 

Facility Tillsonburg Wastewater Treatment Plant 

Design Capacity 8,180 m3/d 

2019 Average Daily Flow 6,147 m3/d 

2019 Maximum Daily Flow 9,966 m3/d 

2019 Total Volume of Wastewater 2,243,002 m3/year 

http://www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports
http://www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports
mailto:publicworks@oxfordcounty.ca


Tillsonburg Wastewater Treatment Plant | TI2 
 

 
Summary and Interpretation of Monitoring Data 
 
1.2. Effluent Quality Assurance and Control Measures 
 
Sampling Procedure 
 
Raw sewage samples are collected where the influent streams combine before entering the sewage works.  A 
composite sampler collects samples over a 24-hour duration on a bi-weekly basis.   
 
The final effluent 24-hour composite sample is collected on a weekly basis after secondary treatment and 
disinfection, and prior to the effluent discharge to Big Otter Creek. 
 
Laboratory and Field Testing 
 
Laboratory analysis is performed by SGS Lakefield Research Ltd. on all samples that are reported for compliance 
except for pH, DO, and temperature which are field collected.  All other in-house testing is done for process 
control, results of which are not included in this report. 
 
1.3. Plant Performance & Effluent Quality 
 
The Tillsonburg WWTP was compliant with all its regulatory limits in 2019, achieving100% compliance. 
 
Treatment at the facility in 2019 was complicated by periodic receipt of high strength wastewater from a local 
industry associated with late night cleaning activities.  Sewer Use Bylaw staff have worked with the customer over 
the year to address the concerns and to avoid further exceedances.  The Industry purchased and installed 
neutralizing pretreatment equipment, completing the work in the late fall of 2019.  Flow and pH monitor was 
installed at the property line of the industry, and towards the end of November the industry had become 
compliant. 
 
On a bi-weekly basis, the operator measures pH of the influent stream and on a weekly basis, measures pH of 
the effluent stream.  There was no single pH result for the effluent outside the discharge limit of 6 - 9.5 in 2019.   
 
Graphs of discharge parameters versus effluent discharge limits are included in this report in Appendix A. 
Influent wastewater characteristics and effluent discharge values are presented in the tables below. 
 
 

Influent Wastewater Characteristics 

Parameter Concentration mg/L Loading kg/d 

CBOD5 217 1331 

Total Suspended Solids 204 1255 

Total Phosphorus 3.7 23 

Total Kjeldahl Nitrogen 30 184 

 

Effluent 
Parameter 

Sample 
Frequency 

ECA Effluent Limit 
(Monthly Average) 
(milligram per liter unless 

otherwise indicated) 

Monthly Average 
Result Min.-Max. 

(milligram per liter unless 
otherwise indicated) 

Percentage 
Removal 

CBOD5  weekly 25 2.3 – 11.2 94.8 – 98.9 

Total Suspended Solids  weekly 25 8.5 – 18.4 91.0 – 95.8 

Total Phosphorus  weekly 1 0.38 – 0.79 78.6 – 89.7 

E. coli  (May 1 – October 31) weekly 

200 
organisms/100 mL 

(monthly Geometric Mean 
Density) 

11.5 – 57.5 
organisms/100 mL 

(monthly Geometric Mean 
Density) 

-- 



Tillsonburg Wastewater Treatment Plant | TI3 
 

pH any single sample weekly 6.0 - 9.5 6.12 – 8.03 -- 

 

Annual Average 
Effluent Daily 

Loadings 

Annual Average 
Concentration 

(mg/L) 

Annual Average 
Daily Effluent Flow 
(1000 m³/d) 

Result  
(kg/d) 

 
 

Limit 
(kg/d) 

CBOD5  6.3 6.147 38.7 206 

Total Suspended Solids  13.40 6.147 82.4 206 

Total Phosphorus  0.52 6.147 3.2 8 

 
1.4. Effluent Objectives 
 
Objectives are non-enforceable effluent quality values which the owner is obligated to use best efforts to strive 
towards achieving on an ongoing basis.  These objectives are to be used as a mechanism to trigger corrective 
action proactively, and voluntarily before environmental impairment occurs and before the compliance limits are 
exceeded. 
 
There were some objectives that were not met at the Tillsonburg WWTP in 2019, namely;  
 

 The monthly average concentration objective for TSS of 15 mg/L for the months of January (16.6 mg/L), 
July (18.4 mg/L), September (16.8 mg/L) and October (18.4 mg/L). 

 Several single sample objective exceedances occurred throughout 2019 and are listed below. 
 
During the months of January, July, September and October the plant experienced higher effluent TSS.  To react 
to these objective exceedances, the alum dosing was increased and polymer dosing occurred, to aide in settling 
within the secondary clarifier. 
The secondary digester was also taken out of service for cleaning from June to October, which placed additional 
constraints on operations. 
 
The following table presents the range of effluent discharge values vs. ECA Objectives.  
 

Effluent 
Parameter 

Sample 
Frequency 

Monthly Average 
Objective Concentration 

(milligram per liter unless 
otherwise indicated) 

Monthly Average Result 
Min-Max 

(milligram per liter unless 
otherwise indicated) 

CBOD5   weekly 15 2.3 – 11.2 

Total Suspended Solids weekly 15 8.5 – 18.4 

Total Phosphorus  weekly 0.8 0.38 – 0.79 

E. coli (May 1 – October 31) weekly 

150  
organisms/100 mL 

(monthly Geometric Mean  
Density) 

11.5 – 57.5  
organisms/100 mL  

(monthly Geometric Mean 
Density) 

pH any single sample weekly 6.5 - 8.0 6.12 – 8.03 

 
Tillsonburg single sample effluent objective exceedances in 2019 included the following: 
 

Date Parameter Objective mg/L Result mg/L 

Jan. 2 2019 CBOD 15.0 19 

Jan. 2 2019 TSS 15.0 17 

Jan. 16 2019 TSS 15.0 20 

Jan. 23 2019 TSS 15.0 22 

Feb. 12 2019 TSS 15.0 20 



Tillsonburg Wastewater Treatment Plant | TI4 
 

Apr. 23 2019 TSS 15.0 23 

Apr 30 2019 TSS 15.0 22 

June 18 2019 TSS 15.0 16 

July 24 2019 TSS 15.0 22 

July 30 2019 TSS 15.0 31 

Sept. 3 2019 TSS 15.0 17 

Sept. 10 2019 TSS 15.0 18 

Sept. 24 2019 TSS 15.0 20 

Oct. 8 2019 TSS 15.0 23 

Oct. 29 2019 TSS 15.0 42 

Jan. 2 2019 Phosphorus 0.8 0.89 

Jan. 9 2019 Phosphorus 0.8 0.88 

Jan. 23 2019 Phosphorus 0.8 0.88 

Feb. 12 2019 Phosphorus 0.8 0.97 

July 30 2019 E. coli 150 #/100 mL 460 #/100 mL 

Jan. 6 2019 pH 6.5 - 8.0 6.41 

Jan. 29 2019 pH 6.5 - 8.0 8.03 

Feb. 5 2019 pH 6.5 - 8.0 6.12 

Feb. 11 2019 pH 6.5 - 8.0 8.03 

 
Operations staff have monitored the pH variations at the plant and adjusted return activated sludge rates, MLSS 
concentrations, waste activated sludge quantities, and reseeding of the micro-organisms as needed to retain 
treatment capability and attempt to meet the objectives. 
 
 

2. Overflows, Bypassing, Upsets, Spills, and Abnormal Conditions 
 
Treatment at the facility in 2019 was complicated by periodic receipt of high strength wastewater from a local 
industry associated with late night cleaning activities.  Sewer Use Bylaw staff have worked with the customer over 
the year to address the concerns and to avoid further exceedances.  The Industry purchased and installed 
neutralizing pretreatment equipment, completing the work in the late fall of 2019.  Flow and pH monitor was 
installed at the property line of the industry, and towards the end of November the industry had become 
compliant. 
 
There was a spill on February 19, 2019 at the Tillsonburg Treatment Plant.  A Return Activated Sludge pipe had 
fractured and spilled approximately 500 liters of sludge onto the ground and walkway around the aeration tank.  The 
spill was contained and no sludge left the site. The pipe was dug up and repaired, and the walkway and ground 
cleaned up.  This event was reported to the MECP. 
 
The Limited Operational Flexibility for modifications to the wastewater plant was not used in 2019. 
 

3. Maintenance of Works  
 

The operating and maintenance staff at the Tillsonburg WWTP conducts regularly scheduled maintenance of the 
plant equipment. The Plant utilizes a database known as Cartegraph, to issue work orders and maintain records for 
regular maintenance and repair at the treatment facility.  
 

4. Monitoring Equipment Maintenance and Calibration 
 

Calibration of flow meters is conducted yearly by Indus-Controls Inc.  The records are kept on-site at the Plant. 
Operational monitoring equipment calibration records are kept on-site at the Plant. 
 



Tillsonburg Wastewater Treatment Plant | TI5 
 

5. 2019 Biosolids Program 
 

Biosolids are aerobically digested and dewatered at the Tillsonburg WWTP using an Alfa-Laval Centrifuge.  The 
Biosolids are then stored at the Oxford County Biosolids Centralized Storage Facility (BCSF) prior to land 
application.  The sampling results and land application details are summarized in a separate Biosolids Annual 
report, available at www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports. 
 

6. Audits, Pilots, and Trials  

There was no MECP audit in 2019. 
 

Optimization 
 
The County again participated with the MECP innovations branch in optimization training and the staff applied that 
knowledge to specific processes at the plant.  The Operators investigated Total Mass Control, plant loading and 
performance and primary clarifier sludge accountability. This work is part of Performance Based Training, that 
aides Operators in the understanding of techniques and concepts to optimize plant performance.  A year long 
study will be performed in 2020 at Tillsonburg plant, dealing with solids control, phosphorous reduction and 
secondary treatment nitrification. 
 

Plant Upgrade 
 
Designs for the upgrade to the Tillsonburg Wastewater Treatment plant are ongoing.  Upgrades to headworks, 
primary and secondary clarification are planned.  The upgrade will address bottlenecks in the treatment process 
and solids retention. 
 
. 

http://www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports
http://www.oxfordcounty.ca/Services-for-You/Water-Wastewater/Wastewater/Annual-reports


Tillsonburg Wastewater Treatment Plant | TI6 
 

APPENDIX A: GRAPHS OF 2019 DISCHARGE PARAMETERS VERSUS EFFLUENT DISCHARGE LIMITS 
 

 
 

 
 
 
 
 
 
 

6053
6486

6038

6731
7022

5878 5829
6102

5687
5910 6084 5950

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

10000

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

Ef
fl

u
e

n
t 

Fl
o

w
 m

3
/d

Month

Tillsonburg WWTP Effluent, Monthly Average Daily Flow, 2019 

Flow (m3/d)

CriteriaDesign Criteria 8180 m3/d

11.0

8.8 8.3

11.2

9.0

5.0 4.4

2.3

4.8 5.0

2.8 2.8

0

5

10

15

20

25

30

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
C

B
O

D
5

(m
g

/L
)

Month

Tillsonburg WWTP Efluent, Monthly Average CBOD5 (mg/L), 2019

CBOD5 (mg/L)

CriteriaCriteria 25 (mg/L)



Tillsonburg Wastewater Treatment Plant | TI7 
 

  
 
 

 

16.6

14.0

8.5

14.6

9.5

13.5

18.4

8.5

16.8

18.4

10.8 11.3

0.0

5.0

10.0

15.0

20.0

25.0

30.0

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
T

S
S

 (
m

g
/L

)

Month

Tillsonburg  WWTP Effluent, Monthly Average TSS (mg/L), 2019

TSS (mg/L)

Criteria
Criteria 25 (mg/L)

0.8

0.6

0.5
0.4

0.4

0.6 0.6

0.4

0.6

0.5

0.6

0.5

0.0

0.2

0.4

0.6

0.8

1.0

1.2

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

T
P

 (
m

g
/L

)

Month

Tillsonburg WWTP Effluent, Monthly Average TP (mg/L), 2019

Total P (mg/L)

CriteriaCriteria 1 (mg/L)



Tillsonburg Wastewater Treatment Plant | TI8 
 

 

 
 
 
 
 
 
 

34 35

57

33

44

11 15

0

50

100

150

200

250

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec

E
ff

lu
e
n

t 
E

.C
o

li
 (

#
/1

0
0
 m

l)

Month

Tillsonburg WWTP Effluent, Monthly Geometric Mean Density E. Coli (#/100 
ml), 2019

E.Coli (#/100ml)

Criteria

Criteria 200 (#/100 mL)

 



Woodstock Wastewater Treatment Plant | W1 
 

 

 
 

 
 

2019 ANNUAL WASTEWATER TREATMENT SYSTEM SUMMARY REPORT 
 

Woodstock Wastewater Treatment Plant 
 

 
1. General Information 
 
Oxford County prepares individual annual reports summarizing each wastewater treatment plant’s operation and 
treated effluent discharge quality for the nine wastewater treatment plants it owns and operates. The reports detail 
the latest quality testing results and quantity statistics and any non-compliance conditions that may have 
occurred. They are available for review by the end of March on the internet at www.oxfordcounty.ca/Services-for-
You/Water-Wastewater/Wastewater/Annual-reports or by contacting the Public Works Department. 
 
All efforts have been made to ensure the information presented in this report is as accurate as possible. 
If you have any questions or comments concerning the report, please contact the County of Oxford at the address 
and phone number listed below or by email at publicworks@oxfordcounty.ca. 
 

Wastewater Treatment Plant: Woodstock Wastewater Treatment Plant 

Wastewater Treatment Plant Number: 120000685 

Environmental Compliance Approval (ECA) #: #5950-7XQKXS 

Wastewater Treatment Plant Owner & 
Contact Information: 

Oxford County Public Works Department 
P.O. Box 1614, 21 Reeve Street 
Woodstock, ON N4S 7Y3 
Telephone: 519-539-9800 | Toll Free: 866-537-7778 

Reporting Period: January 1, 2019 – December 31, 2019 

 
1.1. System Description 
 
The Woodstock WWTP is a Class IV rated treatment facility with a nominally separate wastewater collection 
system that provides wastewater treatment for residential, commercial, and industrial users in the City of 
Woodstock and for the communities of Embro and Innerkip.  It also provides treatment for septic tank waste, 
hauled waste, and holding tank waste from within Oxford County.   
 
The wastewater treatment plant is located at 195 Admiral Street Woodstock, Ontario and is a conventional 
activated sludge system consisting of primary and secondary treatment, with an outfall pipe to the Thames River.  
 
A new standby generator is available to run the entire Woodstock Wastewater Treatment Plant and onsite 
Thames Valley Lift Station in the event of a power failure.  A secondary backup generator is available and 
dedicated to Thames Valley Lift Station in case of emergency. 
 
The treatment plant is maintained by licensed wastewater system operators and licensed mechanics that operate, 
monitor, and maintain the treatment equipment, in accordance to the regulations, and collect samples as required 
by the ECA.  Alarms automatically notify operators in the event of failure of critical operational requirements.   
 
The facility provided effective wastewater treatment in 2019, as demonstrated by the table below. 
  

Facility Woodstock Wastewater Treatment Plant 

Design Capacity (Average Day) 33,000 m3/d 

Design Capacity (Peak Flow) 66,000 m3/d 